080 6110566+

REPORT DOCUMENTATION PAGE Form Approved

OMB No. 0704-0188

Public reporting burden for this cotlection of information is estimated to average 1 hour per response, inctuding the time for reviewing instructions, searching existing data sources,
gathering and maintaining the data needed, and completing and reviewing the collection of information. Send comments re arding this burden estimate or any other aspect of this
¢collection of information, including suggestions for reducing this burden, to Washington Headquarters Services, Directorate for Information Operations and Reports, 1215 lefferson
Davis Highway, Suite 1204, Arlington, VA 22202-4302, and to the Office of Management and Budget, Paperwork Reduction Project (0704-0188), Washington, DC 20503.
[...]
affecting the adsorption process were pH and coagulant dosage. With

increasing coagulant dosage there was a consistent increase in the removal

15




of arsenic (V) at all pH levels (see Table 3). A decrease in the adsorption
of arsenic at pH 8 was noted omn both aluminum hydroxide and ferric hydroxide.
This phenomena was postulated to be the result of the change in the ionic
form of the arsenic (V) frpm HZASOZ to HASOZ—Z. Alternately at the higher

pH, the hydroxyl ion may begin to compete for the exchange site on the

ferric and aluminum hydroxide precipitates (Table 3).

Table 3

Arszenic Removal by Ferric and Aluminum Hydroxides -

Ferric Hydroxide Aluminum Hydroxide -
pHE  Dose (mg/1) 7% removal : pH Dose (mg/l) % removal
5 10 96.5 5 10 59.0
5 50 .99.0 5 50 91.7
6 "10 97.1 6 10 74.5
6 50 98.4 6 50 93.6
7.5 10 94.0 7 10 64.5
7.5 50 97.5 7 50 92.0
8 10 88.6 8 10 18.5
8 50 96.5 8 50 65.5

Tnitial concentration of arsenic was .05 mg/l.

. 25 . . .
39, Nilsson ~ reported arsenic removal using aluminum sulfate and

calcium hydroxide (Table 4).

Table 4

Arsenic Removal by Chemical Precipitation

Coagulant o Arsenic Concentration (ppm)
' Influent : Effluent

aluminum sulfate 4,
Ca(OH)2 o b2

[ 3]
o+
o~

16




40. Bel;ack26 while investigating fluoride vemoval with activated
alumina noticed arsenic removal was also accomplished. Based on data
from a pilot piant with a flow rate of 2.5 to 3 gpm the arsenic could be
reduced from 0.06 mg/1 to 0.005-.007 mg/l. When the efiluent concentra-
tion reached 0.01 mg/l the column was regenerated using 4 bed volumes of
1% sodium hydroxide solution followed by 8 bed volumes of raw water then
1 bed volume of 0.05 N sulfuric acid and finally 1 bed volume of raw

water. Bellack found that by reducing the pH of the water from 9.3 to

7.1 and increasing the caustic volume the removal efficiency increased.
Since the removal is a cyclic procass the effluent concentration will~”
increase with time. When the effluent reached an arsenic concentration
of 0.0l ppm regeneration procedures were instituted. The arsenic content
was reduced from 0.106 ppm to an average of 0.006 ppm for the total amount
of water treated before regeneration. The fluoride concentration of

the effluent was found to be 0.4 ppm.

Nitrate Removal

41. Most of the work conducted in the past on nitrate removal has
been associated with overall nitrogen removal from domestic wastewater.
The principal technique used for nitrate removal has been biological
denitrification Whgre nitrate is reduced to nitrogen gas by heterotrophic

organisms utilizing organic sources of carbon for energy and growth. The

species of organisms responsible for denitrification include Pseudomonas,

27

Achromobacter, Bacillus, and Micrococcus.




Another nitrate removal technique which has received limited use is
jon exchange. This technique is still considered to be under develop-
ment.

Biologzical denitrification

42. Most of the work conducted on biological denitrification has -
indicated a need for an external source of carbon for the denitrifying
organisms because most of the available carbon has been oxidized in

previous treatment processes. Methanol has received wide application as

a supplementary source of carbon. A number of relationships have bean
28,29,30

developed for estimating methanol reguirements.

43, English3l investigated the effects of témperaturevand dissoived
oxygen on methanol requirements for effective denitrification using two
types of continuous flow reactors, packed column and suspended growth.

The study indicated that the optimum methanol/nitrate nitrogen ratio
for both reactors was between 2/1 and 3/1 at approximately 25°C. Using
these ratios, a removal efficiency in excess of 90% was obtained. The
study concluded that, based on retention time only, the packed column
reactor (15 minutes retention) is a more efficient denitrifying unit
than the suspended growth reactor (210 minuteé retention).

44, Smith, et a132 obtained 90% denitrification in pilot studies
using packed columns with a surface loading of 7.0 gpm/ft2 at an average
temperature of 27°c. A contact time of 5 minutes was used for coarse sand
and a contact time of 15 minutes was used for 3/4 inch stones. The optimum

methancl/nitrate ratio was found to be 2.5/1.

18




45, 1In another study33 using larger media, 1 to 2 inch aggregates,
in an upflow process, nitrgte reduction exceeding 907 was achieved using
a contact time of from 1 to 2 hours. The optimum methanol/nitrate ratio
was found to be 3/1.

Ion exchange

46. TInformation on the use of ion exchange for nitrate removal is

limited. A nitrate specific ion exchange resin was reported developed
. . . . 34 .

which used selected primary amines in polystyrene. Regeneration was
achieved using 1IN HCl. The report indicated that nitrate was adsorbed
quantitively from feed solutions containing five times as much chloride
jons as nitrate ions. High concentrations of other anions in a waste-
water may severely limit the adsorbtive capacity of the resin with respect

to nitrate ions.

Other Contaminants

47. Of the contaminants listed with suggested limits in Table 1,
iron and manganese are the only two that are generally considered economi-
cally feasible to remove. The most popular removal techniques are oxi-
dation and chemical precipitation. The other contaminants generally
require more expensive removal techniques such as reverse osmosis, electro-
dialysis, distillation, or freezing. These processes are total removal
processes and have not generally proven economically feasible for high

volume treatment.

19




48. Certain candidate removal processes for fluoride, mercury, arsenic,

and nitrate are listed iﬁ Tables 5, 6, 7, and 8 respectively. Comments

as to the advantages and disadvantages of each process are included.

Table 9 compares relative efficiencies of the processes considered to

be most likely candidates for fluoride, mercury, and arsenic. Nitrate

is not included since it will probably require a separate treatment process
if éoncentrations above the mendatory limit are found in the effluent

from the total treatment system.

49. Based on the literature review, activated alumina or tricai;ium
phosphate treatment appear to be the most feasible processes presently
proven for fluoride removal. Activated alumina has also been shown to
efficiently remove arsenic. Tricalcium phosphate efficiently removes
fluoride and may pessibly remove mercury since mercury fofms slightly
insoluble complexes with phosphate, but will not likely be effective in
removing arsenic. Lime is a possible candidate for removing high con-
centrations of fluoride, mercury, and arsenic, but generally will not
result in concentrations below the mandatory limits. Activated carbon
is not recommended as a pretreatment process since a pH of 3 must be
obtained.to promote high removal efficiencies for both fluoride and mercury.
This low pH would not be advantageous to the UV/ozone system. A carbon
system generally would not effect arsenic and would require neutralization
of the effluent. Polyelectrolytes such as xanthate-PVBIMAC are highly

efficient for mercury and other metals and could provide some fluoride

removal by adsorption on the surface of a resulting precipitate.

20




Tzble 5

Fluoride_Removal Efficiencies

Treatment

Efficiency

Comments

Calcium Precipitation

(Lime or CaClz)

Alum Precipitation

Activated Alumina

Ion Exchange
(Anionic)

Calcium Phosphate
Tricalcium Phosphate
Bone Char

Reverse Osmosis
Electrodialysis

Ultrafiltration

Distillation
Freezing

E = excellent

F = fair

F

t

Minimm effluent concentrations
generally above standard. Requires
neutralization of water.

High volume of sludge produced.

Disposal of regenerant

Capacity is much higher than for
other processes when regenerated
with alum. -

Disposal of regenerant
Interferances by chlorides for
certain resins.

May be effective in mercury removal
Capacity decreased with high
concentrations of sulfates

May be effective in mercury removal
Capacity decreased with high
concentrations of sulfates

May be effective in mercury removal
Capacity decreased with high
concentrations of sulfates

Total removal process therefore
not economically feasible because
of high total dissolved solids

Total removal process therefore
not economically feasible because
of high total dissolved solids

Total removal process therefore
not economically feasible because
of high total dissolved solids

Not economically feasible for
high volume treatment

Not economically feasible for
high volume treatment

P = poor

21




Table 6

Mercury Removal Efficiencies

Treatment Efficiency ‘Comments

Activated Carbon P Low pH required

Ion Exchange E May require pH adjustment
(Cationic) Regenerant disposal required
Chemical precipitation Does not remove methyl mercury

Must be proceeded by oxidation

Ferric Sulfate F May increase sulfate concentrations
Alum E Turbidity dependent b-

Lime | E High pH required N
Magnesium Hydroxide F High pH required

Ferric Chloride E May increase chloride concentrations
Polyelectrolytes E Starch xanthate-PVBIMAC far exceeds

removal by bases alone
Effective over wide pH ranges
Low volume of sludge produced

Hydrogen Sulfide E Traces of sulfides in effluent
Reverse Osmosis E Total removal process therefore
not economically feasible because
of high total dissolved solids
Electrodialysis E Total removal process therefore
not economically feasible because
of high total dissolved solids
Ultrafiltration E Total removal process therefore
’ not economically feasible because

of high total dissolved solids

Distillation E Not economically feasible for
: high volume treatment

Freezing E Not economically feasible for
high volume treatment

E = excellent F = fair P = poor

22




Table 7

Arsenic Removal Efficiencies

Treatment

Activated Carbon
Activated Alumina

Jon Exchange

Chemical Precipitation

Ferric Chloride

Ferric Sulfate
Alum

Lime
Polyelectrolytes
Ferric Hydroxide
Hydrogen Sulfide
Magnesium Hydroxide

Reverse Osmosis
Electrodialysis
Ultrafiltration

Distillation
Freezing

E = excellent F =

Efficiency Comments
E Also removes fluorides
"F

Cannot reduce to required standards

E Can reduce to required standards
in combination with oxidation
by chlorine
Most effective of common coagulants

F

¥

F

E

E

F

F

E Total removal process therefore
not economically feasible because
of high total dissolved solids

E Total removal process therefore
not economically feasible because
of high total dissolved solids

E Total removal process therefore
not economically feasible because
of high total dissolved solids

E Not economically feasible for
high volume treatment

E Not economically feasible for
high volume treatment

fair P = poor

23




Table 8

Nitrate Removal Efficiencies

Treatment Efficiency “Comments
Biological Denitrification E Requires removal of toxic

substances in pretreatment process
Ion Exchange F Disposal of regenerant
Interferences by chlorides and

other anions

E = excellent F = fair P = poox

24




Table 9

Comparison of Removal Efficiencies of Candidate Processes

Treatment .Fluoride » ‘Mercury Arsenic
Lime E E E

at high influent at high influent at high influent

concentrations concentations concentations

Activated Alumina E X E
Iron Salts X E E
Tricalcium Phosphate E * X..
Sulfides X * *
Xanthate-PVBTMAC X E *

%
%

Ozone Off-gas Oxidation  *
and Dolomitic Lime

E = excellent
F = fair
* = possible
X = none

25




" 'METHODOLOGY

50. The laboratory inorganic treatability studies will be conducted
on a step-wise basis. Bésed on the literature review, the simplest and
most economical processes will be investigated first. The results of
the initial tests will be used to determine the need to conduct studiés
on more complicated and expensive processes. If no one process proves
successful at removing the contaminants having mandatory limits, then process
trains will be investigated. Anaiyses will be conducted for the various
contaminants for all the processes studied in order to provide information
on the removal or increase in concentration of contaminants in each treat-

ment process.

Chemical Precipitation

51. A number of chemical precipitation processes will be investigated.
RMA personnel will conduct studies on the use of air, oxygen, and oxygen/
ozone for oxidation of metals. Each gas will be sparged into samples of
Well 118 water for increasing periods of time and the precipitate volume
generated will be recorded for each test. Precipitate volume will be
plotted against time to determine optimum contact time for maximum pre-
cipitation for each gas. This information will be expressed as gas flow
per unit volume of water.

52. Standard settling tests will be conducted to determine settling
characteristics of the precipitate formed. Liquid and precipitate samples
will be collected from these runs for metal analysis and organic analysis.
These teéfs will indicate the metals being precipitated along with the

amount of organic matter being removed with the precipitate.

26




53. Additional laboratory tests will be conducted using caustic,
lime, and lime/soda ash to initiate precipitation of metals. These tests
will be conducted using standard jar tests. A series of Well 118 samples
will be placed on a gang stirrer and varying amounts of chemicals will
be added to the samples. Results from these tests will indicate the
optimum dosage rates for each of the chemicals.

54. After the optimum dosing rates have been determined, standard
settling tests will be conducted to determine settling characterist@ys
of the precipitate formed. Liquid and precipitate samples will be collected
for analysis. These results will be used to determine the applicabiiity
of the different processes for inorganic removal from Well 118 water.

55. Another process to be investigated incorporates the addition
of phosphoric acid and lime to form apatite. This mineral can incorporate
anions such as fluoride and chloride as well as providing a surface for
adsorption of other ions. ' Samples of Well 118 water will be subjected
to chemi;al addition of varying amounts of phosphoric acid and lime in
varying sequences. After the precipitate formed settles, samples will be
obtained for analysis. Addition of polyelectrolytes will be investigated

to help promote settling of the precipitate.

Activated Alumina
56. The next‘process investigated will be activated alumina. A
series of isotherms will be conducted on Well 118 water using varying
amounts of acti&ated alumina. Samples of water will be stirred for 6 hours
with activated alumina after which samples will be obtained for analysis.

Results will be used to generate isotherm plots which will provide informa-

27




tion on the amount of contaminants adsorbed per unit weight of activated

alumina.

Other Treatment Processes

57. At the conclusion of these tests, a review of the results will
be made to determine if other studies are warranted. If these processes
are not successful in reducing contaminant concentrations below mandatory
limits, other treatment processes will be investigated. These processes -
will include first, those which are specific to the contaminants not”
successfully removed by previously studied processes, and finally expensive
processes which involve non-specific removal of ions such as reverse osmosis,

electrodialysis, ultrafiltration, distillation, and freezing.

Abplication of Information Obtained

58. The resuits obtained from the studies will be used to provide
design and cost information for scaled-up systems. A design for a field-
scale system based on the most applicable treatment process for use with
either the field UV/ozone system or activated carbon system will be deve-
loped. Also, an attempt will be made to use the information obtained from
the studies to develop a mathematical model or models of the most applicable

process Or processes.

Analysis

59. Inorganic and organic analyses will be conducted on samples as